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MAC 10-10
MAC 10-10A
Chain Saws
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N The policy of McCulloch Corporation is one of
continual improvement in design, manufacturing
and engineering advancement wherever possible Figure 1. General L e 2 R
to assure still finer two-cycle power tools.
Hence, specifications, equipment, colors, design Figure 2. Clutch Guard Assembly . . .
and manufacturer's suggested list prices are
subject to change without notice and McCulloch Figure 3. Fuel Tank Assembly. . . . -
Corporation reserves the right to make such
changes without prior notification or obligation Figure 4. Carburetor Assembly . . . .
to backfit or supply backfit components for units
previously shipped from the factory. Figure 5. Powerhead Assembly . . . .

This Master Illustrated Parts List gives the name, number and interchangeability

between engines, of service and replacement parts which were used on or are
presently available for all MAC 10-10 and MAC 10-10A chain saws manufactured to date.
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Figure 1. General




Figure 1. General

MAC 10-10
MAC 10-10A

Item Part Units Per Usable on
No. Number Description Assy Code
MAC 10 & MAC 10A - Usable on Code
Model
Name | 10-10 10-104 | 10-10 | 10-10A | 10-10 10-10A
Model | 600005 | 600007 | 600005 | 600007 | 600005 | 600004
Numbers | 600006 | 600011 600006 | 600011
Letter A B C D E K
Serial | Prefixed | Prefixed | Prefixed | Prefixed | Prefixed | Prefixed
Numbers 10- 10- 12- 11- 16- 12-
1 110454 WL - HEX DY EBL2E o cois wien s siale alole 5 s sln e isnsanls 2 All
2 100440 Washer = 5/16 .....ooveererenennennnseennsns 2 All
3 Clutch Guard Assy (see Figure 2) ............. All
4 Bar and Chain ASSYS .....cvevcreonssnncesnes 1 All
5 64325 Plate - BAT PEOBECEOR st oo o oain iy s aieintons oot 2 A,B,C,D
6 102761 Screw - Hex hd 10-24 X T/8 ... vvvnnrinennnns 2 All
7 100352 WashHer ~ B oo 5o v oniomremaeins oo s e 2 All
8 61678 Plng = Nol TelRIDET ... vew sems cofvmsimnsis sesih 1 All
9 101326 TRt~ Hex M=240 20 ven same v sl o siesms 2 All
10 Deleted
11 102130 Screw - Hex hd 1/4-20 X 1-1/2 .ouvons cas cnos 1 All
12 100153 Loekwasher = TR . o sun o i el okt §etits 1 All
13 63484 CHamip = FRATNE e s i et s a5 ciihuesias 65 o 1 All
14 69054 Erame & Grip ASSY ..t wws s vis siw vaian vas sseins 1 A,B,E,F
68410 Frame & GTip ASSY .uuscivcesnveesnpssnsoeens L CiD
15 103746 Wt - Hex BB o o s S s s 1 A,B,C,D,E
110594 Nut - Hex 3/8-24 . .0 onerreransnnnnnnsonnnnnnn i F
16 - Clutch Assy (see Figure 2) ......:cevsvesouces All
17 65370 Kit - Sprocket & Drum ASSY .......ocovuvunnn 1 All
18 . 61692 Shitth'~ BEPOCKEE wn ous vira nats ilom & s o mts 2 All
19 110330 Bearing « SPropkel . ... oo sieys ves sdmbmdralesomsis 1 All
20 103879 Key ~ WOOOTHIE .. ceivi s sistioalosssmaames aislialss 1 All
21 68166 Cover Assy - Air cleaner .....:i:ocuouvvnssas 1 AC
68445 Cover AssSy - AIr cleaner: . ... :..s ivs smad v as 1 B,D
69033 Cover Assy - Aircleaner ........coevinenrusen 1 E,F
22 65813 L =~ CIONEE. ool it el e ol ele s esen minlan 1 All
23 68177 Plate - InStraetion 1. .qeciaies e vsecsalss 1 B,CD,EE
24 66774 )18 22, | 1 R SR R R 1 All
25 62978 BOTER —-BRECIAL iz i imeels b i+ s oe il siai taeats 3 All
26 102762 Screw -Hex hd 10-24 X 1/2 . .cvvnreernnsranns 1 All
27 69890 LOCKDISEE : ivau cas v ainre sterie e ke el s s 1 All
28 83521 1t = Van BONEING. 5 o6.d cmoes on wovere wove s tnses 1 All
29 55615 Cuard = FIYWHOEY ... iadloant s v avsia aa 1 All
30 68531 Cap Ay =~ [BUEL . ox ..oinmn o s FEEN sl 1 All
31 68533 PG e e e i et e : All
32 63041 L e e e e | All
33 63040 SPPIAE | i S e srariiy ks sl e e el 1 All
34 69767 S EAERE il e serdie A s e e e I All
35 110334 Setew — Oval b, 12-24 22 1814 .. e o stomios we 1 All
36 69684 Covar - el FRAE . cis ias ine inns sahdssnimgs 1 All
37 69345 Gualiptis COVEE o oot PMosmive M el 1 All
38 64848 Hose ASBY - BB o ius inian v siei s o Geaes 1 All
39 63932 RIET = B v n sos vt aiuitis mars e SiRiaits 1 All
40 100440 WEHBHET & i o oo muneels slaeisucaadeas i 1 All
41 67944 Spring - Hoge SIFTEner ... cur oo sosioems ool 1 All
42 110551 Screw - Hex hid 10-24 % 2-1/8 . ..vtbvisie oy 2 All
43 66681 Bracket ABEY v ou rs e soms romm s b <R ek w6475 1 A,B
68807 BEACEEE AR s i) e s i s onsa e s 1 ¢,D,E,F
e Carburetor Assy (see Figure4) .............. 1 All
45 68132 Gagket - CarbOrefir s :vis vee easis sies sinseses 3 A,B,C,D
83059 Gasket - Carburefor . ...csesosevosonssnasans 1 EéFD 2
46 66678 Spacer - Carburetor ....... e by M hren cee { A,B,F. '
-84078 Spacer - Carburetor .......eceecniaiiaaa.s

This list continued on next page




MAC 10-10
MAC 10-10A

Figure 1. General (Cont.)

Item Part Units Per Usable on
No. Number Description Assy Code
47 68131 GRKEti= BDACET 0 voli oo bs aloise vos winiald wlois b 1 A,B,C,D.,E
-84081 Gagkel > BOUCEE iy was i o gvsiss sl fist & it v 1 F
48 110553 Screw - Hex hd 10-24 x 1-3/8.. ... cvivinnenn.n. | AB,C,D
110570 Serew = Hex hd 12-24 2 1-3/8. ¢ onivai vnni vus i 1 E,F
49 68582 LoCRPIate . o otiise s on st e e e s e 1 All
50 100003 WHBNET = B raicre o nsmnaalon sk seasmasints bivsmdlsne oim 2 A,B,C,D
102115 o e e Sy S 2 E,F
5l 66189 ol L e M s e e B o g S R 2 A,B,C,D
52 110516 Serew -~ Hex hd10-24 x 1-1/8 . cv.nas vy insi vs 1 A,B,C,D
110568 Screw - Hex hd 12-24 X 1-1/8 ....vvverennnnn 1 E,F
53 63475 TOCEPEAED < vvdvninistom siea el nelelan v Sy i 1 A,B
69516 LiOERPIBES: v vion v vinis rosie siiins Bovis mial odare v aonmis aie 1 C,D,E,F
54 64856 Washer:—Bpectal o di vii s vias ditea itete dnlica v 1 All
85 102660 Screw - Skt hd 10-24 X 7/8 ..o vvrrievnnennnns 1 E,F
56 100003 WaBhew wFE L e sro Szt s e siaieis darsraidisyele 1 E,F
57 69772 Spacer - Fuel tank ........ A R A 1 E,F
58 Fuel Tank Assy (see Figure 3) . .......onvunnen All
59 68130 Gasitet = Foel R 00 sedle dds v sieres Siaim ke 1 ABC.D
-84082 Gaskel - Fel 880k s soni o sms svws v sem 5 o7 1 E,F
60 67907 Instlator —FUelEARE . oo conas e s eine. 1 AB
66659 Insulator < Fuel tank . <o ocean oos s e sass s ses s 1 D
-84079 Ingilator ~ Fueltank ... wa sslsws b s s o 1 E,F
61 68130 Gasket~ IRSAIBEOY  vae suins i eie i os vae 2o o 1 A,B,C,D
84082 Gasket’ THGUIAEOT | uv s baae oia ardi v 805 b Soan & 1ot 1 E,F
62 110353 Serew - Oval hd 10-24 x 3/8 ... .icvvoniinnse 1 A
106078 Screw - Pan hd 10-24 x 7/16 (SEMS) .......... 1 B,C,D,E,F
63 102289 Screw - Hex hd 10-24 x3/4 .....covivvrannns i ,B,C,
-110566 Screw - Hex hd 10-24 X 5/8 .....vvvvieneen.nn 1 E,F
64 69890 Lo Tos o ) e N S o - R R e e i AB
68508 BOEMBYIER wvosroas s wois s B 15 B s s S s 1 C,D,E,F
65 69838 BrAners s BRTalR . S, v B B hreTs i b ie e e Ta aret s 1l All
*68194 KAt - SPat SYPREIET oo vivss e e aranaie 1 A
| 66 102290 Screw - Hex hd 10-24 x 1-1/8 ............ 2 A
67 110264 Washer = R s o coci s mon v o = ras wis & aws wis 2 A
68 62380 IO BP0 vl wacsne-asonlbiorslp oont s a o vinra e alaln ae 1 A
69 62379B Baffle (Delete - No longer available) - -- - - - 1 A
70 83105 Body & Duct ABBY «vavans veasavress s v 1 A
A **%68187 Screw -Special .......iihiiiiniannnn 1 A
T2 67922 . T L i F Il e e A A i 1 A
73 110506 Screw - Hex hd 10-24 x5/8 .....convrnneennnn 1 A
74 110529 Screw - Hex hd0-84 x 12 .. ondaiaces s va 1 A
75 **%68512 TCIE = N SR oot sy oo™ T 0 LSl e e sk cs 1 AB,C,E,F
76 67838 Screw - Mufflerlong .....cc.cvviceuvnnnes 2 A,B,C,E,F
7 67837 Screw = Muffler 8hort . o:cveeoios cassnne s 1 A,B,C,E,F
8 83993 LOEKRISEE: o otot s s st b B e et s e 1 AB.C.E,F
79 63993 Gasket - Muffler sCrew .......cccennueees i A,B,C,E,F
80 68863 KAt < VIMEELET o s oo ivis o wiaime o sl win a) mersvienazara oo & aia 1 D
81 67838 Screw ~ Mutfler IoNg e v smes dvaemsasa 2 D
82 67837 Screw - Muffler short ........ciciinunne 1 D
83 83993 LOCERLALE Siiis oot wiaieioloie)e alsssieias ale seaid 1o ias e 1 D
84 110563 Screw ~ Skt hd 8-32 x1/4 ..cvvvnvvanannns 2 D
85 83069 SEOp = Beed! sl el S e eatste sais e Alpiatere 1 D
86 64785 . Bepd. e 38 m e g0 ey 8 . T, 1 D
87 63993 Gagket — Muffler BCTOW =« vas oo sy cnesine s 5 1 D
88 68149 Gasket - Muffler ......ocoeviemnnrennnnananns 1 A,B,C,D
184007 CaalE = NREEEEY o i.oos wlaihras o513 kiluwraars €53 e 1 E,F
89 62085A Insnlator < Shroud s dee s snlieers e o 2 A,B,C
68581 Insulator - Shroud .......... oTooT S renA e 2 D,E,F
90 67910 BRPOHA = 50iss st iaetiies oiatalaenly wals 5ie e elsidis aata  ariits 1 All
91 Powerhead Assy (see Figure 5) ............... All
*Serial numbers 10-2453 to 10-5039 inclusive. ‘
**[Jse Screw, P/N 110507, on units with serial numbe{g 12(1-52;513 {.3 15(:)-3590{59 ';nc%uswe.
Aok n all "A'" coded units except serial numbers 10- 3 to 10- inclusive.
ﬁgiﬁﬁeﬁ, P/N 84007, can be used only with Crankcase Assemblies, P/N 69993 and P/N84113,
4 which have a recessed area on the muffler mounting flange.




Master Illustrated Parts List, P/N 84693,
supersedes and cancels all previous lists

issued for the MAC 10-10 and MAC 10-10A

saws. Discard Illustrated Parts List, P/N 84357.

Part numbers which have changed since the pre-
vious printing of an illustrated parts list covering
any of these saws, are indicated by a dash (-)
preceding the new part number

SERVICE SPECIFICATIONS

Spark Plug/Gap ---=-=c=msemmecos s cammn s e e 0.025 in.
Lamination Gap -------==========m-cmm-u- 0.010 to 0.015 in.
Bredker Poiiit Gap -==—=-r==ms-=eoc——owiasomaan 0.018 in.
Carburetor Adjustment

Idle Needle - Preliminary adjustment 1 turn open.

Adjust for smooth idle and acceleration.
Main Needle - Preliminary adjustment 1 turn open.
Adjust for maximum power under load.

Torque Values

Flywheel Nut ---=-==u=-=oemouv 240 to 300 inch-pounds.
Clutch Nut---=---=emeemeema 160 to 170 inch-pounds.
Connecting Rod Screws -------- 65 to 70 inch-pounds.

MAC 10-10
MAC 10-10A
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MAC 10-10A
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Figure 2. Clutch Guard and Clutch Assemblies

MAC 10-10
MAC 10-10A

Item Part Units Per Usable on
No. Number Description Assy Code
83850 Clistch Guard ABSY . isuies connas siais wa wala s 1 All
1 102144 . Screw - Bar adjusting .......cciuiniianan 1 All
2 102067 Nut.— Be¥ 10=2d, s cvie oo s sconcain 1 All
3 110387 Washer = Wave) . .owas cew s sion e v e s 1 All
4 61705 Nut - Bar adjusting < o ivm s sni i slome o os o 1 All
b] 101174 Washer = 10/ . oo vn oo v ainis ses asa s ous s i A,B,C,D
110264 Washer = #10 .. ivreennnevranensesesss e | E,F
6 67205 Retainer = 8BR6ld .- vave o sloslins sievesisis ois 1 All
7 63985 Shield = DUBL. » c.vn vinee one stimin oo s mm snie s 1 All
8 63986 Wisher = ThEUet . oo o i s ewsiss s o 1 All
9 83651 DIum = SEATTET .. cnne con ciorin s ansamoniosss 1 All
10 110470 Rivet - SEer YODE . coh s smamesns i e 1 All
11 62191A Insert -Handle ..........coiviinmvinunnnen 4§ All
12 62190A Hoangle - BEIPEBY) o iaiy ouiesats s i ae 1 All
13 69964 HOpe = BIEELOT . onieieirmn mn saas srxotiaosdbid o 1 All
14 68626 Spring - ReWinl | ool v scateer s st siles o5 1 A,B,C,D
83334 Spring - Bewindl . ,cef v eonsiiah v s ke 1 E,F
| 5] 63987 Shield - SErIng. | ieossva e sisi seienss s i 1 All
16 61635A Bughing = NyINET ..o oo vionls e sins sins 1 All
17 -83569 # Euard -~ CHCh o vais weio o wsss s et an aleie 1 All
83224 BIEEETE ABBUITE fovmemllosrhiacs el S oo el gl ORI 1 All
18 64583 Relainers = SprilE va vans e sav s s snidlce mpm 2 All
19 83223 Springs= Chateh .o ot iy g S 2 All
20 67233 Bhoa = CHILER . x & ieieiseh sieies v atisis tate sbon 2 All
21 67149 Rotor Asay — QRBehl . ¢ s i sheid 4 v slels 1 All
22 68837 SPRNE = PAWL o0 coi o neh snssoes sas 2 All
23 67112 RRIVeE ~ PaWls vt conaniog sl ersitssiesisie 2 All
24 64857 Pawl =ISEIPLaT L .5 e fain sheiwid/sce sl 2 All
25 65473 Washet ~8peeial | s «iie vits satissmm oo 2 All
MAC 10 & MAC 10A - Usable on Code
Model
Name | 10-10 | 10-104| 10-10 | 10-104 | 10-10 | 10-104
Model | gopoos | 600007 | 600005 | 600007 | 609205 | 600004
Numbers | 600006 | 600011 | 600006 | 600011
Letter | A B C D E F
Serial | Profixed | Prefixed | Prefixed | Prefixed | Prefixed | Prefixed
Numbers | 10- 10- 2- | u- 16- 12-
Figure 3. Fuel Tank Assembly
Item Part Units Per Usable on
No. Number Description Assy Code
1 84183 FERL Tank ABBY .+ xe vuos b owessmns seensseses 1 All
2 105673 Pin ROl 3/982 3 9710 oo vuxsiiias siaa sniiin o 08 54 2 All
3 68517 Button = FHOKE v« elnesenn Volmmeeesins slobmmee S 1 A,B,C,D
69041 Button ~ CHOKE. oo ves v oo viaja= aeinrens silam s secis 1§ E,F
4 101056 pralpin i B N S W S v 1 All
5 64871 Button & Rod REBY oo sis weiv e, s oimee wiee sl | All
6 67989 Seal = ThTottle POG vv s cvw bivw ooins aom mnismaon s i} A,B,C,D
68522 Begl » ThESRIBROW iy convicwssoisvan susses o sese 1 E,F
7 110378 Pin = Roll 3/16 x 15716 ... ..ch coinis e sielsinsems sins 1 All
8 65734 BSpring - Throftle relurn . ... c.eiios suesewe s 1 All
9 67224 R R R s sl eie G aas ety SRR e 1 All
10 103672 Screw - Fil hd 8-32 x 1/2 (SEMS) .....0ovvuunns 1 All
11 62973A Wire Assy - Stop switch ......c.civiviiiavuaee 1 All
12 62451 CORERCE o BWEREH R i s w00 i el e i 1 All
13 62950A Bage = SWIEH.  s9s s soavas mi sees e v 1 All
14 62951 BOLEON = BWEERE ca v i o imis maie voare/s we s romie 418 1 All
15 68170 Bod = THEOELE i wos asion i seid siaes-sin s aaerns 1 All
........ 1 A,B,C,D
16 67355 Bod '~ SROIE: o sra's visies snm acsisirmcnimipism ¥
69042 Rodi= ChOKR) » cvi e ssnelbiasn s sbnssmnvonsans 1 E,F
17 69043 SNUDDET ~ROA « e vvvrrnrnnenonssassesssssons 1 B,E
18 64872 Grip - Handle ....ocoivenaceseeiocienneann- 1 D
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MAC 10-10
MAC 10-10A

Carburetor Assembly

Figure 4.



MAC 10-10

MAC 10-10A
Figure 4. Carburetor Assembly
Item Part Units Per Usable on
No. Number Deseription Assy Code
MAC 10 & MAC 104 - Usable on Code
Model
Name | 10-10 10-10a | 10-10 | 10-10A | 10-10 | 10-10A
Model | goo005 | 600007 | 600005 | 600007 | 600005 | 600004
Numbers | 600006 | 600011 | 600006 | 600011
Letter A B c D E F
Serial | Prefixed | Prefixed | Prefixed | Prefixed | Prefixed Prefixed
Numbers | 10- 10- 12- - 16- 12-
67876 Carburetor ASSY ..ooevucennsan Qoo B o't p { All
1 67501 . Screw - Pump COVEY ...:sussssassesnssss 4 All
2 67484 o COVER — PUMRD s oo scvisin viaie = s aalmsis vam v omin 1 All
3 *67495 L Gasket ~COVET & ivi s5es tees i mvis salas s 1 All
4 *67498 . Diaphragm - Check valve .......cce0neven 1 All
5 *B3114 5 Diaphragm - Fuel pump ... .c.vviuvavnnes 1 All
6 *47690 5 BETEW = PlLAEE 1oa iveisin voia disine srate scaisislainse wiasa 3 All
T 67487 : Plate = THEGHELE . ins vun s s selpebiss oivis 1 All
8 67489 S & T RO G R SRR . SO S 1 All
9 67486 .  Shaft Assy = Throttle ... ... sesesei s 1 All
10 67490 : Plate —Chelte oz oedehas cag s ot ol e ik All
11 67488 . Shaft ABSY —CHOKE .. cocewols sms nsivmaiss o 1 All
12 *100302 é Ball = Choke friction’ s ususs semmah cuuss 1 All
13 *67504 . Spring - Choke friction .....cesvoennnsis 1 All
14 *68104 . Needle - High speed ......coineusnsanses 1 All
15 *68105 i Neodle ~ TAl8 . ov:cnmivas sins ninsao o s aitine o ] All
16 *68106 . Serew - Idle Speed ... ..:csesini i 1 All
17 *67502 . Spring -Needle ....ccvievnmicansanesenas 3 All
18 70798 . Screw - Diaphragm COVET ......covssevens 4 All
19 67485 . Cover = Diaphragm .. .ces s copncsssossn 1 All
20 *67499 - Diaphragm - Metering .......ccoceaueesnes 1 All
21 *67496 . Gasket - DIaphragm . cue oaesene ins sesise 1 All
22 *67500 - Screw = Lever Pin ... coee sncosns et snnss 1 All
23 *67508 5 1231 B 7 - e e IR R e ] 1 All
24 *67509 . Lever =Tet .. .o e e s o Sl stz e 1 All
25 *67503 «  Spring = LiBVET s« vais sasssion awiesinmne Ui All
26 *6T7491 v VAlvE = NERALE © i miinin sie nnimaiie s ke i 3t 1 All
20 68103 . Body Assy - Carburefor .........oovouenn 1 All
28 *71690 g ; PRIE = 378 o coaiavisie vain olwiniocmia sinimin ximale 1 All
29 *69506 - . Plup=5/18 ..o ieisees e ses 1 All
30 69203 % 5 Seat ASBY .-ccscenceseresvosennnaces 1 All
31 69204 . - WAIVE: v o ainiars aters mis e s ial mlo =i x SconiiLo e & 1 All
32 *67507 > Bereon « FUCL c. coivsns sam simime vois sninie 1 All
*67482 Gaslcel ot i . x ians aiis vt e d sai = Hare sbie wrsis
68107 BEpaitICit &5 ow et somatva o eis wuie w wimia xokine win b

*Indicates parts included in Repair Kit P/N 68107.




MAC 10-10
MAC 10-10A

Figure 5. Powerhead Assembly
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MAC 10-10

MAC 10-10A
Figure 5. Powerhead Assembly
Item Part Units Per Usable on
No. Number Description Assy Code
MAC 10 & MAC 10A - Usable on Code
Model
Name | 10-10 10-10A | 10-10 | 10-10A | 10-10 | 10-10A
Model | gooo0s | 600007 | 600005 | 600007 | 600005 | 600004
Numbers | 600006 | 602011 | 601006 | 600011
Letter A B c D E F
Serial | Prefixed | Prefixed | Prefixed | Prefixed | Prefixed | Prefixed
Numbers 10- 10- 12- 1- 16- 12-
i 101391 Nut= Bax B7BS28: oo v sdim snimm pois ninin e sibe 1 ABICD
110594 Bt R B2 e v s s e S & e 1 E,
2 61737A Flywheel ABBY «..cuvesniog s son ommsnon ses sisons 1 All
3 103879 Key = Woadmifl o o soime wes shiasines s wigie b 1 All
4 67057 Washer ~"TRIUBE =as v oe siomie see e oth iaasthi an esimes 1 All
5 67056 BEALN e s nllaaa 5t b e gyt D e e e et e 1 All
6 67054 Washer < Thrust . ..cc.urrecion odlsaets wre fness 1 All
T 101965 Screw - Fil hd 10-24 x 7/8 (SEMS) .......unn. 2 A,B
110127 Screw - Hex hd 10-24 x 7/8 (SEMS) ......cvn.. 2 C,D,E,F
8 100003 Washer « LB i vb ieie ismm s wrib s b e e 5 2 All
9 51253 TREBEINEY <ol AUl = 20 o ane e sl s iy a7 s S AArEa o 1 All
10 68164 Lamination ABBY +u.veive aeas dan sowissios fe s s 1 All
11 62819 Wire A8y = Gromnd ... .cwse sussiss sak se stan 1 All
12 69344 Wire Asay - Primary’ «.vuiiva avs savs obs eil o 1 All
13 69798 Kit ~.Coil & Terminal ABSY i vou i wss sve s I All
14 69966 . Wire & Sleeve Assy - Spark plug ......... 1 All
15 67127 . . BIBBTE. i sosivrs pasy wiwoe e s08 alic e e85 40y 2% 1 All
16 62932 s % COMREOEOT v i vamsns oo uiraionsis 8in s are aln 1 All
62926 . BOOE: o e-ron o siais tied men 690 <o sesiols Al e o All
18 63097 Spark Pl AC €RABT v o Sl s il il i wieewia 1 All
19 110349 Secrew - RAhd 8-32x3/4 .....convnnn.n i S 1 All
20 62362 Cover = BTeAKST BOX . cue o on o unie sneleis s dere o 1 All
21 100298 Nut'= Bex 632 cuivasiame sne nes s vlatess Waiies 1 All
22 62365 Spacer - Breaker SCTEW ..ce.vevieccnnnensenn 1 All
23 110346 Serew -~ Hex hd 8-82 % 3/4. oo diinin s sunsn 1 All
24 110489 Screw - Pan hd 6-32 x 7/16 8/t .....cvovven.n 1 E,F
25 83126 Stxap —CORMOYHON —ov i ran vt darairos £ e 1 E,F
26 100934 Berew = RAhA B-32.% 3/8 ... ccvnuion curalinis o 1 All
27 100934 Screw - RAhd 8-32X3/8 ..cvivvrnnrrnnnnnnnnn 1 A,B,C,D
110445 Scerew ~ Truss hd 8-32.X 3/8 . cuisvesvunsansss b E,F
28 105976 Washer - #8 . .iviitinnen i inernenennnnnnns 1 All
29 62363 BreaRer ABBY « <ol fon vaiesares i she s sivs ¥alss s 1 A,B,C,D
66231 BReakeriABBY « bk vin b birie daisive gl ey st e 1 E,F
30 105249 Screw - Rd hd 8-32 x 3/8 (SEMS) .. evvvenennnnn 1 A,B
110623 ' Screw - Filhd 8-32 x1/2 ....ccivrnnrnenrnnns 1 C
103672 Screw - Fil hd 8- 32 X 1/2 .................... 1 E,F
31 100252 Liockwasher = #8-:; i svmmsine asis s ss s 4o s 1 All
32 100080 WaASKHET = H8 . o e wicvn slivmsse oo st sssm sl 1 All
33 61650 CONAENBET iy s i v me s daiia mrsr vl see 09 i All
34 54184 WIPEY = CATH. o voivw v oo him et o ein i /o s v o e 1 All
35 62361 Box: = BPOaROY .o iovs sussns sundicadstoalessess 1 A,B,C,D
83125 BOX s BELa T 0] I 50 o coursodlmintoin wh Eas Bun iR i Salornl 00 1 E,F
36 67051 DL ot o e e e R S AN A aTe e 6T 1 All
37 110623 Serew = FH hdB8-32 x 1/2 . .c..comrnrenes cani 2 All
38 100955 Mot = Bei 8=820 iivwvis v sadiana s sl dasreisere 5 1 All
39 62261A Housing: = BUBID: v rorsinn ponis ssmsmaion vew s w5es » 1 All
40 62262 o= BOUSINE o ca e sieuivn i s Gutala d /e vy 1 All
41 62266 Phinzor = BYIBD cv.reeivsieoio s @ ameidin slisina oot tharss 1 All
42 101056 TDIVIRAHE | tats oo sins sibly Al sujn male s hias siaul iusors 1 ::ﬁ
43 66687 SpTing - PIINEET § ¢ ou v voinnomsnsnfioe sgin 5580 o { e
44 62230 Gasket -PPump ............................. . o
9 ValUe = PUMD oo sian simmein ain sl 505 a7e7s, sk 0258
ig (15%?3291 Screw - Pan hd 10-24 X 2-5/8 ........ooinnnn. 1 Al
11
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MAC 10-10

MAC 10-10A
Figure 5. Powerhead Assembly (Cont.)

Item Part Units Per Usable on
No. Number Description Assy Code
47 63072 Cover = CHIREnRI L G bt he e et arainers 1 All
48 62116 Gagket = COVEr ian = o cvivs sas sipanis 1 All
49 5T129A Cap = OILTanks S i his ans vana nes v 1 A,B,C,D

68809 (o WL e S s MR 3 e 1 E,F
50 101148 R 2 e R e By S e G- 1 All
51 62123B Hose!ASBY =L /e aisvarm oere slininie oiuva sisinion o 1 All
52 51506 . Screen — HOBE| . as suws i smms s 1 All
a3 110333 Serew = Oval bd 8=82 x 1/2 ....cccvennn 3 AB,C,D,E
54 -102660 Screw - Skt hd 10-24 x T/8 . cveesns o 1 F
55 -24236 Washer =Special (L. cvimsonsn saasioms s 1 F
56 62274 Gaglbet = PUMAD = sik 5550 sisies dais samarsa o 1 A,B,C,D,E
-83790 GABKEE ~ DU « oo fieviais sinie o sin saelaioinds o' 1 F
57 68711 Body Assy - Check valve .............. 1 A,C.E
58 68714 Borew ~ Special o cowivvae s nis 1 A,C,E
59 63034 Spring - Check valve ..........c.... 1 A,C,E
60 100071 Ball - 5/32 Il dia.  coocvmamnnsios o 1 A,C,E
61 83134 Pump ASSy - Pul8e ........ceeensusses 1 B,D
-83786 Pump AsSsy - PUlSE ...ccovivanssnrasss ; 1
62 60260A : Piston Assy - PUmp  .....cconvenss 1 B,D
63 104001 RN e e e e v 1 B,D
64 60263 Ring < PIBEOH [0 oo o ummars oo siwinivieiminsty 1 B,D
65 60937 Washer = Teflon . auias i s tiuis s 1 B,D
66 60259 Spring - Piston oiler .............. 1 B,D
67 62227 Sleeve - Adjustment .............. 1 B,D
68 110386 Screw - Hex hd 8-32 x1 ........... 1 B,D
69 100251 Nut = Hex 8=32  cini comsnm oadi vnn o 1 B,D
70 63858 Cover - Qutlet valve ........... AR 1 B,D
-62407 Cover - Qutlet valve .........o0000 1 F
(4 106104 e L o T e e S o 1 B,D
72 62885A Spring - Outlet valve ......... ... 1 B,D
73 102809 Balll = Valve .lis sciociah seiseee si's 1 B,D
T4 83128 Body ASSY = PUIP +vevevronsevnnss 1 B,D
-83787 Body ASBY - PUMD ... oesmiss sione s 1 F
75 -110643 v ASCTEWIEIERT] ol v werane PRSI ST 1 F
6 62065 Bolt - Bar mounting .......cccecsennnns 2 All
/i 67908 CroniCAHR ABSY) (ol isisls siorn biatalersoid dalschs 1 A,B,C,D
* 69993 CrRnKCage ABBY dioaises ov cnseie vl siileies 1 E
*-84113 Erankease ABRY. ole i veioe o s ss e msss 1 F
78 62105 . Screw Assy -Sealing ......c.0vevns 4 All
79 62842 Washer - Sealing .......coounn. 4 All
80 110288 Screw Assy - Hex 8-32x3/4 ............ 3 All
81 110618 Screw Assy - Hex 8-32 x 1-3/8 1 All
82 100010 o Pin = Cotbem s mn svemsss ssna e 1 All
83 61649 Pin = PISant, Ol S I S e 1 All
B84 69212 Plston ABEY. . cua sl sni s wmewas svaapiesls 1 All
85 62814 Ring Set = PIBEOM «vu cioves siasimioie v oimie s 1 All
86 103512 Bearing - Needle «.s «oivie vossin s aniss 2 A,B,C,D
_ 103085 Bearing - Needle: ... vove v wncmonms 2 E
87 65401 Connecting Rod ASSY ..vcvvieivnasanens 1 All
88 6162TA Screw - Skt hd special ............. 2 All
89 63225 Roller - Needle (set of 20) 1 All
90 67906 Sl e IS | | S S R 1 All
91 63464 BN = B araies sl s oain e s aises s 4 aunss avars 1 All
92 67905 Beanimg = BRI & ol irsm s bl s i s 1 All
93 65747 Sead =101l ovar b iflenen e sensiaieisaleaye 1 A,B,C,D
110260 BERl =« O  ominsimie s so 515 8750 &y amisesis 1 E
94 104357 Bearing - Needle ......covcenimuinerons 1 All
95 63336 Crankehaft . ... s coisms vee s ams davreats 1 All

* Crankshaft Assemblies, P/N 69993 and P/N 84113, require Muffler Gasket, P/N 84007,

for mounting in a recessed area on the muffler mounting flange.
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MAC 10-10
MAC 10-10A

Accessories
Item Part Units Per Usable on
No. Number Description Assy Code
MAC 10 & MAC 10A - Usable on Code
Model
Name | 10-10 10-104 | 10-10 | 10-10A | 10-10 | 10-10A
Model | go00a5 | 600007 600005 | 600007 600905 | 600004
Numbers | 600006 | 600011 | 600006 | 600011
Letter A B C D E F
Serial | Prefixed | Prefixed | Prefixed | Prefixed | Prefixed | Prefixed
Numbers | 10- 10- 12- 11- 16- 12-
69210 Piston Assy - 0.020 in. oversize All
62813 Ring Set - Piston 0.020 in. oversize All
103085 Bearing - Needle (2) All
69211 Piston Assy - 0.030 in. oversize All
62812 Ring Set - Piston 0.030 in. oversize All
103085 Bearing - Needle (2) ...... All
63432 Spark Plug - AC CS 42T All
65778 Spark Plug - AC CS 41T All
65712 Guide - Timing All
64330 Bar Plate Set All
69058 Kit - Wrap-around frame All
63341A Kit - Spike All
63746 Scrench All
62827 Wrench - Serewdriver All
-69191 Kit - Pressure adaptor All
-83434 Manual - Owner's All
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40:1 TWO-CYCLE 6oz.can  +1e060  CHAIN SHARPENING TOOLS
|
MOTOR OIL 6-pack 78961 The @ shows which tools |0 |®|c|o|e -
160z. can #78963 are used on chains ..... :;: E :;‘: z <
Reduces smoke, 6-pack #78964 1/8" round @ 2
carbon and engine wear: lqt.bottle  #110626 McCULLOCH FILES et ehgiiems | o 8
CHAIN, BAR AND ggg"rgung oy
. 1 4 " roun
SEROCJJKE;- OILd [ 1(]‘. bottle 110631 1/4" TORRA ®
pecially designed for : " 9/32" round
exira lubrication of bars Case of 24 #110632 8" flat ® o0 @0
and chains. 6" flat safety |® @ |®|®
BAR GUARDS IPI;)Ote_Ct ?'Zr a:“} chain FILE GUIDE & FILE
G : - dgn‘;‘;j:“ R === #67750 (1/8" round) |@
i #60950 (7/32" round) ®
A B (A) forwide bars #56927 —— (Also holds 3/16 e (@
Black Polyvinylchloride and 1/4" round)
(B) narrowbars #64930 DEPTH GAUGE TOOLS
B E (C) MAC10-16,20"%66544
C D #56241 ,045-.060" o e e
Rigid Yellow Plastic (D) PM6-12,16" #83124 #64198 .035-.060"| |®|@|@|®
#64359 ,045-.050" [
LOCQUIC AND LOCTITE #67688 .015-.020" |@®
Brimer, Cleans, iggﬁnt, bonding #67680 .025-,030"|® @ @ ®®
genggsets,s and ) FILE-N-JOINT assures correct filing
E€C rates curing. 3 4
g ‘ : 10ce plastic angle, height.
7-1/2 oz. spray can. Re bottle !
#69794 \ #67537 i
SPRAY PAINT "BREAK ALL’ sz
Black Yellow CHAIN BREAKER Instructions
12 #103503 12 #102449 i o Einad SRR
0z. can 0z.can B T
Caseof 12 #103400 Case of 124102464 bgtpag cham

STARTER ROPE

Solid, braided nylon 100" spool

oy, #36825

For leakage check
of crankcase, #
fuel system. Basic unit

#62849
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